
[Dohare, 4(2): February, 2014]   ISSN: 2277-9655 

                                                                                                 Scientific Journal Impact Factor: 3.449 

   (ISRA), Impact Factor: 2.114 
   

http: // www.ijesrt.com                 © International Journal of Engineering Sciences & Research Technology 

 [101] 
 

IJESRT 
INTERNATIONAL JOURNAL OF ENGINEERING SCIENCES & RESEARCH 

TECHNOLOGY 

REVIEW ON PERFORMANCE EVALUATION OF WATER TREATMENT PLANT 

AND WATER QUALITY INDEX 
Er. Devendra Dohare *, Er. Vyoma Gupta   

* Assistant Professor, CE-AMD, SGSITS, Indore, M.P, India  

PG Student, M.Tech. (Environmental Engg.), CE-AMD, SGSITS, Indore, M.P, India 

[...]
characteristics of water and their complex and delicate 

relations. From the consumer's point of view, the term 

"Water Quality" is defined as "those physical, 

chemical or biological characteristics of water by 

which the user evaluates the acceptability of water". 

For example, drinking water should be pure, 

wholesome and potable. Similarly, for irrigation 

dissolved solids and toxicants are important, for 

outdoor bathing pathogens are important and water 

quality is controlled accordingly. Textiles, paper, 

brewing and dozens of other industries using water, 

have their specific water quality needs (Water quality 

monitoring guidelines, CPCB, 2008) hence required 

assessment of the water quality is to be used for 

specific purpose. 

Objectives of water quality index (Sthiannopkao et al. 

2011):- 

 To interpret water qualities of various water 

bodies ( surface water and ground water) 

 To identify water pollutants(Organic 

Nutrients, particulates and bacteria) 

 To provide additional information, 

particularly on toxic substance contributing 

to water pollution 

 To apply the developed water quality indices 

to evaluate the water quality of similar water 

bodies. 

Water quality is the condition of the water body or 

water resource in relation to its designated use. It can 

be defined in qualitative and/or quantitative terms. 

Parameters in defining water quality can also be 

grouped into three broad categories: physical, 

chemical, and biological. 

 Physical factors include temperature, sediment and 

bed material, suspended sediments, turbidity, colour, 

dissolved solids and odour. Chemical factors consist 

of the major and minor elements and other chemical 

http://www.ijesrt.com/


[Dohare, 4(2): February, 2014]   ISSN: 2277-9655 

                                                                                                 Scientific Journal Impact Factor: 3.449 

   (ISRA), Impact Factor: 2.114 
   

http: // www.ijesrt.com                 © International Journal of Engineering Sciences & Research Technology 

 [103] 
 

parameters such as pH, Dissolved Oxygen (DO), 

Biological Oxygen Demand (BOD) and Chemical 

Oxygen Demand (COD). The major elements include 

agro-nutrients such as Nitrogen and Phosphorus; 

Minor elements include elements such as arsenic (As), 

lead (Pb), and mercury (Hg), etc. which may be toxic 

when exceeds above standard permissible 

concentration. Biological Constituents include Fecal 

Coli-form and E.  coli                                                                                             

(Website:http://www.waterefficiency.net/WE/Article

s/The_Introduction_to_the_Water_Quality_Index_15

374.aspx) 

REVIEW 
Performance Evaluation of Water Treatment 

Plant:- 

M.A. EIDib and Mahmoud A. Azeem Elbayoumy 

(2003) inspected a water treatment plant (400 L/s, 35 

MLD) at Meet Fares of Dakahlia (Egypt) from all 

aspects and considerations including Engineering, 

Chemical, Biological, Bacteriological, Organic 

pollutant, Tri-halomethane (THM), Heavy metal 

Authors described the process of water treatment plant 

and outlined different operating and design problems, 

which were found and concluded for modifications 

and considerations. This WTP consisted of Intake, 

Prechlorination, coagulation and sedimentation, sand 

filter, storage and other facilities. Through treatment 

processes, the turbidity was reduced from 14-28 NTU 

to 0.1-0.6 NTU. Tri- halomethane compounds and 

Heavy metals were reported within the range of their 

referred standards. 

Dr. Abbas A. Al-Jeebory and Dr. Ali H. Ghawi 

(2009) investigated 96 MLD Al-Dewanyia water 

treatment plant in Iraq, built in 1973, from all aspects 

and considerations including: engineering, chemical, 

biological, and bacteriological to determine water 

treatment plants efficiency and produced water 

quality. Authors defined design and operating 

problems and difficulties and recommended proper 

revision of all aspects to define the suggested 

recommendations to be considered in designs and 

operating conditions. This WTP consisted of Intake, 

prechlorination, coagulation and sedimentation, sand 

filter and Storage and other facilities. Some charts 

were prepared for turbidity variation on monthly basis, 

in treated water after sedimentation tanks, in treated 

water after filter tanks, in finally treated water.    

(Table 1) 

 

Table 1: Comparison of Water quality Criteria between IRAQ and U.S. EPA:- 

Items Water Quality 

Criteria 

Water Quality 

Target Value 

U.S. EPA Criteria 

Taste and Odour 

 

Sensory Evaluation No Taste/ Odour < 3 Ton < 3 Ton 

Geosmin, MIB - < 10 ng/L - 

Pathogenic 

Microbes 

Giardia 3 log 5 log 5 log 

Cryptosporidium - 3.5 log 3-3.5 log 

Turbidity, NTU 5 0.1 0.1 

Particles - 50/mL - 

Disinfection By-

Products (DBPs) 

TOC, % removal - 35 15-50 

General Items NH4
+ ,mg/L 0.5 0.5 - 

Fe , mg/L 0.3 0.3 0.3 

Mn, mg/L 0.3 0.05 0.05 

pH 5.8-8.5 7.5-8.0 6.5-8.5 

Nephelometric turbidity (average) between each of the unit process:- 

 

Unit Process Raw water, before 

coagulation 

After Flash Mixing After 

Clariflocculator 

After Rapid 

Filtration 

Turbidity (NTU) 75 70 40 20 

http://www.ijesrt.com/


[Dohare, 4(2): February, 2014]   ISSN: 2277-9655 

                                                                                                 Scientific Journal Impact Factor: 3.449 

   (ISRA), Impact Factor: 2.114 
   

http: // www.ijesrt.com                 © International Journal of Engineering Sciences & Research Technology 

 [104] 
 

A.N. Burile and Dr. P.B. Nagarnaik (2010) studied 

Water Treatment Plants in Nagpur (Maharashtra, 

India) and stated that for providing continuous and 

good quality of water to all regions in Maharashtra 

throughout the year, Govt. of Maharashtra had 

constructed new water treatment plants during the past 

few years. Performance of water treatment plants is an 

essential parameter to be monitored and evaluated for 

the better understanding of design and operating 

difficulties in water treatment. They analysed and 

compared seven parameters (pH, turbidity, dissolved 

oxygen, total solids, suspended solids, total 

coliformand fecal coliform) between raw water & 

treated water. Samples were collected from intake and 

from all water treatment plant’s units of Gorewada 

Pench Phase-II plant and results were determined in 

accordance to the Standard Methods of American 

Water works Association (AWWA) manual, 21st 

addition (2009) and CPHEEO manuals. It was 

revealed that pH, Turbidity and Dissolved oxygen 

came to be within the limit but chlorine dose was not 

adequate and should be increased. 

 

R. Makungo, J.O. Odiyo and N. shidzumba(2011) 

reviewed some literature and assessed the 

performance of 16 MLD Mutshedzi water treatment 

plant situated in Limpopo Province in South Africa 

using the compliance of pH, electrical conductivity, 

turbidity and all chemical parameters (calcium, 

chloride, magnesium, manganese, iron, zinc, nitrate, 

sulphate, phosphate and fluoride) of concern for 

domestic water use in raw and treated water and 

computed compliance of raw and treated water 

analyses.All parameters were compared with DWAF 

(Department of Water Affairs and Forestry) 

guidelines.These small plants supply water to rural 

villages, faced problem of cost recovery, water 

wastages, limited size and semi- skilled labour 

Authors recommended that the treatments of turbidity 

and fluoride should form critical functions of the plant 

to ensure the quality of final water for domestic use 

and should always kept safe from any harmful 

substances or disease causing pathogens. Water 

samples for both raw and treated water were collected 

from Mutshedzi Dam and Mutshedzi water treatment 

plant. The standard solutions were prepared by 

extracting a known volume of a stock solution (100 

ppm) and diluting it to 100 ml with deionised water. 

All glassware used was washed with tap water and 

rinsed with acidified water and deionised water. 

The results obtained from interviewing the plant 

operators and Department of water Affairs regional 

officials indicated the lack of monitoring of quantity 

of water supplied to each village, dosage of treatment 

chemicals, the treatment capacity of the WTP, 

monitoring the quality of treated water and lack of 

proper management were some of the factors that limit 

the quantity and quality of the final water from plant. 

The results of this study showed that this WTP, 

through moving towards full compliance of the final 

water analysis, was still not producing adequate 

quality of water. 

. 

Ali Ahmed Mohammed and Alaa A. Shakir (2012) 

described the process of Al-wahdaa Project Drinking 

water treatment plant in Iraq which consists of intake 

and purification process (rapid mixing basins, 

sedimentation basins, filtration basins, disinfection 

stage, and flocculation stage). 

Authors calculated turbidity removal efficiency for 

sedimentation basin and filtration basin and provided 

relationship between  

 Removal efficiency of  turbidity in 

sedimentation basin and date of test 

 Removal efficiency of turbidity in 

filtration basin and date of test 

 pH and date of test 

 Temperature with date 

 Concentrations of total dissolved salts 

with date of test. 

The duration of test was from 05/12/2005 to 

23/01/2006.It was found that the average value of the 

removal of turbidity in sedimentation basin was about 

(46%) and the (R2= 0.902) which was obviously low 

due to the absence of the permanent maintenance and 

the continuous clean out for the sedimentation basin. 

The removal efficiency of turbidity in filtration basin 

was as high as (75%) and the (R2= 0.445) 

comparatively with the removal efficiency of the 

sedimentation basin. 

Arshad Ali, HashimNisarHashmi, NaseemBaig, 

Shahid Iqbal and KhurramMumtaz (2012) 

evaluated the treatability performance of SG-WTP 

(Sangjani Water Treatment plant) and SM-WTP 

(Simly Water treatment Plant) for a period of 12 

months in Islamabad- Pakistan. The 51 MGD SG-

WTP consists of coagulation with alum dose, 

flocculation, sedimentation, rapid gravity filtration 

and chlorination. The 42 MGD SM-WTP also consists 

of coagulation, flocculation, sedimentation, rapid 

gravity filtration and chlorination. They analysed, 

compared and calculated removal efficiencies of 

selected parameters (pH, turbidity (NTU), electrical 

http://www.ijesrt.com/


[Dohare, 4(2): February, 2014]   ISSN: 2277-9655 

                                                                                                 Scientific Journal Impact Factor: 3.449 

   (ISRA), Impact Factor: 2.114 
   

http: // www.ijesrt.com                 © International Journal of Engineering Sciences & Research Technology 

 [105] 
 

conductivity, total dissolved solids, nitrates, sulphates, 

chlorides, total coliform, and fecal coliform) between 

SG-WTP and SM-WTP. Authors analysed water 

quality for both WTP on upstream side of filtration 

plant then compared physicochemical characteristics 

and evaluated them economically. 

Their results revealed that the most of the water quality 

parameters were within the limits of WHO drinking 

water quality guideline, except the turbidity and 

microbial contents and the water samples collected on 

the upstream side of filters were highly contaminated 

with total coliform and fecal coliforms. 

Ashish R. Mishra and Prashant A. Kadu (2014) 

analysed water treatment plant at Yavatmal, 

Maharashtra (India) for chemical, physical and 

bacteriological characteristics. All experiments were 

conducted and results were determined in accordance 

to the Standard Methods of American Water Works 

Association. They compared parameters (pH, odour, 

turbidity, alkalinity, total solids and total hardness) 

between raw water, treated waterand permissible & 

desirable limits according to IS: 10500-2012. Authors 

developed chart for monthly wise removal of turbidity 

in each unit (aeration, flash Mixer, clariflocculation, 

filtration, and chlorination). This research paper gave 

information related to  the various  process of water 

treatment plant which consists of intake, raw water 

sump and pump house aeration, flash mixer, 

clarrifloculator, filter beds, chemical house, 

chlorination, pure water sump, pump house, and wash 

water tank.  

 

 

 

Water quality Index:- 

Nguyen Van Hop, Thuy Chau To, Truong Quy 

Tung, TuVongNghe,YutaYasaka (2007) computed 

the water quality index of Huong, Thach Han and 

KeinGaing rivers (Central Vietnam) by Bharagava 

Model. The temperature, pH, conductivity (EC), 

salinity, turbidity (TUR), DO, COD, BODs, nitrate, 

ammonia, phosphate, total solids (TS), hardness, total 

dissolved iron, total coliform (TC), fecal coliform 

(FC) and sodium adsorption ratio (SAR) of water 

samples were analysed. 

Water quality index developed by Bhargava 

(Bhargava-WQI) was modified and applied to assess 

water quality of the above mentioned rivers. Based on 

Bhargava-WQI, the classification and zoning of the 

rivers for beneficial uses were carried out.  

The results obtained showed that the water quality 

index can be used as an efficient tool for the water 

quality management and water pollution control of the 

rivers. By using WQI, anyone can easily inform the 

community and decision makers about water quality. 

There is lot of advantage in using WQI, however, WQI 

is still a limitation on eclipsing the WQ parameter of 

poor quality. 

 

Santosh W. Avvannavar and S. Shrihari (2008) 

selected eight stations for sample collection along the 

stretch of River Netravathi (Dakshina Kannada 

District, Karnataka, India) basin to  determine water 

quality index (WQI) using six water quality 

parameters: dissolved oxygen (DO), biochemical 

oxygen demand (BOD), most probable number 

(MPN), turbidity, total dissolved solids (TDS) and pH. 

Rating curves were drawn based on the tolerance 

limits of inland waters and health point of view. 

Bhargava WQI method and Harmonic Mean WQI 

method were used to find overall WQI along the 

stretch of the river basin.(Table 2) 

 

 

 

 

 

 

 

http://www.ijesrt.com/


[Dohare, 4(2): February, 2014]   ISSN: 2277-9655 

                                                                                                 Scientific Journal Impact Factor: 3.449 

   (ISRA), Impact Factor: 2.114 
   

http: // www.ijesrt.com                 © International Journal of Engineering Sciences & Research Technology 

 [106] 
 

Table 2 : Rating curves were drawn based on the Class A, B and C tolerance limits of inland waters (IS: 10500 – 

1982 and IS: 2296–1982) 

Characteristics Class A Class B Class C 

 Desirable Permissible   

pH 6.5-8.5 9.2 6.5-8.5 6.5-8.5 

Turbidity, NTU 5.00 10.00 - - 

DO, mg/L - - 6.00 4.00 

BOD5 20°C - - 2.00 3.00 

Total coliform 

organism MPN/100 

ml 

1.00 - 50.00 5000.00 

TDS, mg/L 500 3000 500 1500 

 

Authors described effects of all the parameters: pH, 

dissolved oxygen, BOD, Turbidity, Micro-organisms, 

and TDS. Water quality matrix based on Bhargava 

water quality method and Harmonic Mean water 

quality index methods and Rating scale for WQI based 

on Harmonic Mean water quality index method. The 

simplified model for WQI for a beneficial use is given 

Harmonic Mean of water quality index method was 

used to determine the overall water quality index along 

the different sampling stations. It was used because, if 

the quality index of the parameter is less, then the 

weightage to that parameter should be higher. To 

determine the water quality index following equation 

was used. 

 

 

 

Where i=1, 2…n 

XI = the element of the matrix of the each row  

Np = number of water quality parameters 